Tenaris

Tubos de Acero de México, 5.A.
Carret; México Veracruz Km 433.7
Delfinp Valenzuela Tejeria, Veracri
CP 91'697 MEXICO

(52) 229 989 1100 tel

'CERTIFICADO DE PRUEBAS EN FABRICA | Number/Nimero: Page / Pagina: 2 22*’\98916“‘”“
CERTIFICADO DE PRUEBAS EN FABRICA 13040144 116 \
Date / Dia: June 16, 2013 *
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order tem / Orden Cliente - ltem: Customet’s Reference / Ref. del Cliente:  [Manufacturer’s Works Order N° / Coafiracion de Venta:
N/A NIA 189070/01
Manufactuiing Process / Proceso de Manufactura: Froduct Type / Tipe de Producto: Surface / Superficie: '
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADC
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

APl SPEC 5L,0CTOBER 1, 2007

BIX42-1.245/L290 PSL1

NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: & Pes/Pz Nominal Weight / Peso Nominal:
12.750 X 0.406 INCH 040 19.69/2133FT 123491 FT B6737.332 LB 53.57 LBIFT
%23.9 X 10.3 MM 6.00 / 6.50 MTS 37.640 MTS *3056.000 KG 79.71 KGiW

Specimen condition Specimen dimensions Test Y.S. UT.Ss ¥.8JUT.S| Elongation/Alargamiento
Heat N° | Sample N° | Condicién de |a probeta Dimensicnes de la probeta femp | Eul 5.50 %. Req.
Colada N°| MuestraN°| Ls Sc | Type| ©On Size Area Temp. {Min: 290 Min: 415 Req. Max, Lo Min. Obt.
Tipe Tamafio Seccidn | ensayo{Max; - Max: -- -
mm mm2 °C MPa MPa n % %
2975 8-7?398 B AM Ss L 37.63 X 10.32 390,41 RT 332 496 0,67 2 28.2 42.0

AM: As manufactured / Segln precese de fabricacion Ls: Locaticn of sample f Ubicacian de la muestra

B: Bedy / Cuerpo -

. Max: Maximum / Maximo

L Longitudinal / Longitudinal

Obt::Obtained Cb‘i'e.ni'd_d_ v

: “"Reaq: ReqmredIRequerldo
v _'RT Room temperaturel e eratura amblente

Ori: Crigntation / Orientacién Sc: Specimen condition / Cendicidn de la probeta
Ss: Strip specimen { Muestra rectangular
. 8: Utimate tensile strengtn / Resisiericia
Y/S: Vield strength / FlueRcia .

Req. Max: Required maximum I Maximo requerldo

Lo Jnitial I&ngth 7 Longitud inicial

; [ Lon T Composntlon % .'Cnmposu:lén% C
A R s S X000 S . . X 10000 X 100
c Mn| Si | Mo Cr P S| .V | Nb: Ni" Cu| Sn | Al Ti -| As B | Ca N JCol. 1|Col, 2| Col. 3|

H Max | 28 | 120 -- |.15°] 40 ] -30- | 30 |80 - |apofav0 | - | |- e - - 15 | 100] 6

. B Min = PR BN A B T R R R e I B T R e B - -- - il

Heat N° SampleN° [P Max | 28 | 120 ):~"} 15.] 40 |- 30 | .30 { 80 .} .-} 400 400 ] -- e il E - - 16 | 100 | 6

Colada N° | Muestra N* min | o~ 28010 = ] = p e o e i ] - - -] - - - - - - | -

62675 |- 00001 H 37 {68 [:20.] 33 6 { 10 F 18 [ 0 :J-0 50, 114] ¢ J.a8:L 0o-] 4 -0 14[es] o [257] 0
. 62975 | 87898 p g fen] 2o fsa s | s oo o [ 50114 8 |8} o 4|0 [ 13 ] 66| 0 |258] 0 g

This cartrr icata is issued by a wmputenzad system ; and |1 is valid W|th electronic signature. On the onglnel cenlﬁcale the trade-mark green culured
"Tenaris” i5 stamped. Iri case the owner of hé originat cetifi cate would release a copy of it, he st alzest ds Eanformity: te the original one taklng

R -'Esta cenrticadu se emite mediante sistema computanzado yes validado Zon Tirma eleciranica, CEl cemﬁr.adu original posea imprese el logo

Tenarig’color verde. En caso de que el posesdor dal cerfificado - ehtregue una copia, debera garantlzar la oonfarrnldad con el original haciéndese

upon hlmself!he responsnblhty for any unlawful or not’ allawed UsS. Any alteraficn and!urfalsmcat:on will be suhjected to the Jaw.

- responsab[e por cualquier uso ilegal o indshido. Cualqmeraltemudn yfu falsificacion sstara su;eta EX Ia Iey




[

Tenaris

Customer / Cliente: PLESA ANAHUAC Y Cl#

Tubos de Acero de México, 5.A.
Carret. México Veracruz Km 433.7
Delfino Valenzuela Tejeria, Veracri
C.P. 91697 MEXICO

(52) 229 989 1100 tel

\S, 8.A.DEC.V.

'CERTIFICADO DE PRUEBAS EN FABRICA

CERTIFICADO DE PRUEBAS EN FABRICA

Number / Numero:

13040144

Page / Pagina:

2/6

(52) 229 989 1600 fax

Date / Dia: June 16, 2013

Customer’s Order tem / Orden Cliente - ltem:

Customer’s Reference f Ref. del Cliente:

Marnufacturer's Works Order N° / Confirmacion de Venta:

AP| SPEC 5L,CCTOBER 1, 2007

B/X42-L245/L290 PSL1

NiA NIA 198070/01
IManufacturing Process / Procesa de Manufactura: Product Type / Tipo de Producto: Susface f Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADQ EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
|Standard or Specification / Normas o Especificaciones: Steel Grade { Grado de acero: Ends f Extremos:

NORMAL BEVEL
BISELADO NORMAL

IDimensions / Dimensiones: Schedule f Cédula; Length f Longitud; Quantity / Cantidad: 8 P¢siPz Nominal Weight / Peso Nominal:
12,750 X 0.406 INCH 040 19.6912133FT 123.491 FT 6737.332LB 53.57 LBIFT
323.9 X 10.3 MM ’ 6.00/6.50 MTS 37.640 MTS - 3056.000 KG 79.71 KGIM

Composition % / Compasicion %

X100 X 1000 ¥ 10000
Mn Mo | Cr | P s v nNo] Ni[Culsn] Al] Ti|]As|] B {Ca| N |Colt
H Max | 28 | 120 15 30 {308 | - J400]|400] -- - - - - - —~ | 15
Min 28 - - - - - . - - - - - - - - - -
Heat N* | SampleN° [P Max | 28 | 120 15 s0] 38 | - |400] 400] - - - - - - ~ | 15
Colada N° | Muestra N° Min 29 - - . - - - - - - . - - - - - — -
62975 87899 P 17 | 68 3.3 0 o { s [ 113] 8 18] 0 4 0 {1566 | 0 ]|268

CoE 1 SUMA Nb+V+Ti
Col: _2,_SL.!MA_M0+Cr_+Nl+Cu+V

" P:Product/ Producto -~

Required values ‘Individuals / Individuales .. “Average [ Promedio Hardness type/Tipo.de duréza:HRC
Valores requeridos | Min— | Max 220 | Var-- Min: . |- Maxi—~ |-~ Var— A L
Heat N° Sample N° Specimen condition Ll Quad. |- Scale oD MW . ID Var:
ColadaN® . | MuestraN°® Ls ... oo Sc .. - 7+|. Escala 1 2 3 |Ava.| 1 2 { gl 2 3 JAva. | i
62075 - 87698 B AW HRBW | 76.9] 762} 76.9] 76.7| 78.0] 77.8], 776 75.1] 76.9] 76.1] 760].. 1.5
--62975' : 87899 E - R : AN | Hrew | 78.2| 76.0} 76.0| 75.7| 78.1] 78.0{ .76, .| 75.8] 76.0] 75.9 75.9 "~ 0.3,
AM As msnufactured.'Segun proceso, defabncaclon o lD Internal dlametaraname1rmnterno - Min:_Min_imum! Minimo Quad Quadrant / Cuadrante

Sc Specimen condltionICondlczénde Ia probeta o

Avg Avsragel Promedio

Ls Locat;on of sample ! meaqn‘m de ia muestra

"MW Middle' wall / Centro

| ThlB cerm' caie igissued by a cornputenzed system and it-is; val[d With elacironic signature. Onthe cngwnal camﬂca!e the tmde-rnark graen oolured
"Tenaris" is stamped: In case the owner, ‘of the; onginal certrf rate wnuld release a copy of it, hs must aftestits oonfonmty to the oniginal one takmg
_Eon hiriself the respcn5|bx||ty for any unlaiviul or not allcwed use Any alteraticn and’or 1a|5|fimtlbn will be subjected 10 ths law

AEste cenrﬁradu s emita mediante sistema ccmputanzado y rm vahdado con firma electrénica. :El cortifi csdo original posee impreso el logo
‘ATenaris color verde. En caso de que &l poseedor del certificado. entregile ina copia, deberd garanhzar l& conformidad con el original hacaéndose
C :esponsabls por cualquier uso ilegal o indebido. Cualquxer aiteracién y.fu falsificacion estara. SUJeta aa, Iey .




- . : . Tubos de Acero de México, 5.A.
Te na rls . Carret. México Veracruz Km 433.7
: Delfinc Valenzuela Tejeria, Veracri
i C.P. 91697 MEXICO

i ' . (52) 229 989 1100 tel
(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA | Number/Nimero: | Page /Pégina
CERTIFICADO DE PRUEBAS EN FABRICA 13040144 316
| Date / Dia: June 186, 2013
; Customer / Cliente: PLESA ANAH-UAC Y CIAS, S.A. DEC.V. Customer’s Order ltem f Orden Cliente - ltem: Customer s Reference / Rel, del Cliente: . IManufacturer's Works Order N° / Confirmacion de venta:
- ) N/A N/A 199070/61
Manufactusing Process / Proceso de Manufactura: : Product Type / Tipo de Producio: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADOQ EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acers: Ends / Extremos:
API SPEC 5L,0CTOBER 1, 2007 B/X42-L245/L290 PSL1 NORMAL BEVEL
BISELADO NORMAL
{Dimensions / Dimensicnes: - Schedule / Cédula: Length ! Longitud: Quantity / Cantidad: 6 PcsiPz Nominal Weight / Peso Nominai:
12.750 X 0.406 INCH - |040 18.69/21.33 FT 123491 FT 6737.332LB 53.57 LBIFT
323.9 X 10.3 MM ' 6.00/ 6.50 MTS : 37.640 MITS 3056.000 KG . : 79.71 KGIM

[B: Body  Cuerpo Max: Maximurm / Maxime -Var: Variation / Variacién

Standard / Norma:
Heat N° | Sample N° Result
Colada N° | Muestra N° Resultado

62975 27898 Good / Bueno

Pressure '/ Presion . Time + Tiempo: Results / Resullado
Untt .f Unldad " Value/valor - |7 8econds /Segundos
. psi . 2,280 [ U+ Satisfactory:/ Satisfactorio
Thls corificate.is’ |ssued by a computerized system and it is-vallg with electronic signature. On the orlgmal certlﬁcate lhe trade-mark grean colored_ - : Este cemfscado se emite meciante sisterma cornpularizado yes valldado con f Tma elaclramca, . £l carii carhf icade original posee impresc ef logo
"Tenaris™Is stamped. In case the ownar.of the. ongunal cerlificate would release a copy of it, he: must attest its Donfonmty to the original one 1akmg e *" | Tenaris.cotor verde. En caso de que el poseedor del:certificado: entragua una copla, deberd gammizsr la conformidad con el original haciéndose
upon. h1mself the: responsmihiy for any unIawh:I ornck aliowed’ use.. Any alteration andn‘orfalsmcauon ‘Wilt be subjectid-to. the law, : .+ jrésponsable por cualquier uso ilegal o indebido. Cua!quler alterauén yio falsificacidn estard suleia ala rey

i F_C_)R031




= i, N Tubos de Acero de México, S.A.
Te na r Is Carret. México Veracruz Km 433.7
Delfino Valenzuela Tejeria, Veracrn
C.P. 91697 MEXICO
{52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA | number/Namero: | Page/Pégina (67) 22589 1600 fox
CERTIFICADO DE PRUEBAS EN FABRICA 13040144 4/6
Date / Dia: June 16, 2013
Customer / Cliente: PLESA ANAI-I-UAC Y CIAS, S.A.DE C.V. Customer's Order ffem/ Orden Gliente - em: Customer s Reference 1 Ref. def Cliente: Manufacturer's Works Order N° / Confirmacion de Venita:
N/A NiA 199070/01

IManufacturing Process / Proceso de Manufactura: Product Type f Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
|Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

APl SPEC 5L,0CTOBER 1, 2007 BIX42-1245/1.290 PSL1 NORMAL BEVEL

' BISELADO NORMAL

|Dimensions / Dimensiones: - Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 6 Pes/Pz Nominal Weight / Peso Nominal:

12.750 X 0.406 INCH 040 196912133 FT 123.491 FT 8737.332 LB §3.57 LBIFT

323.9 X 10.2 MM ' 6.00 / 6.50 MTS : 37.620 MTS © 3056.000 KG 179.71 KG/IM

Heat treatment / Tratamiento térmico: Pipe ! Tubo
Quench media of heat freatment process / Medic de enfriamento del tratamiento térmico: na
‘Temperature Scale / Escala de Temperatura: nla

Type
Tipo

asrolled

Supplementary’ Informat;on
Informacion Suplamantana

Manufactured by TenarisFamsa L L - B ; : Fabric'ado pdr Ten'arisTé'msa'_. LR

Stesl making process: S e L A C -Fabrlcaclondelacero : :
Eiactric Ar¢ Fumace- Ladle Fumace-Contanuous Cashng Machlne. R T T .7 ...|Horma de Awco Elbatrico-Homo de Af nacmnAMéquma de Colada Cuntlnua.
Fully Killed Steel - . Lo B - o Acero calmado con aluminio

Matesial free from Mercury contaminaticn EEEE S L IMaterlaI libre de contaminacién de Mercurio

Not repalred by welding N PR L s Nu reparado por soldadura

Non destructiva test. Satisfactory ST e T e Control nG destructivo, Satistactorio

Inspection method R B T o0 Método de Inspecdion

CoEMI-FLVE-MPI- T P SR o ) EEMLUFLVE MPL-

ASTM A10B11/ - B DT A Ll T L. |ASTMA10B,11Y

ASTM AS3;10/ASME SA106,2010 ; EE o el T | ASTM AS3 IDIASME SA106,2010 _
|MATER1A!. ACCORDING TO NAGE MRO175- 2003 - .|MATERIAL DEACUERDOQ A NACE MRD175- 2003

This cemﬁcate is |ssued by a cumpuisnzed system and it 3 vand wrm electronic signature. On the onglnal oeruﬁcate zhs trade—mark green co!ured o Este ceruﬁcado 58 emite mediante sistema compulanzadb y.es validado con firma electronica,  El éarz‘;f cado crginal posee impreso &l 1690
"“Tenaris" is stamped. In case the owner of the unglnal certificate would releass a copy of it, hé must atlost its cohforinity to the original ons taklng . | Tenars eolor verde. En case de que o) poseedor del certifi cade: “entreggue una copa, debera garantizar Ja conformidad con el original haciéndose
upon himself the respunsmll ty for any unlawful or not aliowed 50, Any gheration and.'orfalmfcaﬂon W||I b subjec.ted to lhe Jaw. TR responsable por cualguier uso legal o indebida. Cuaiqulerallemuén yfn fatsificacién estara smela ala Iey

“FORO031




I

Tenaris

Tubos de Acero de México, S.A.
Carret, México Veracruz Km 433.7
Delfino Valenzuela Tejeria, Veracr
C.F 91697 MEXICO

{52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / NOmero:

13040144

Page / Pagina: {52) 229 982 1600 fax

516

Date f Dia: June 16, 2013

Custemer/ Cliente: PLESA ANAHUAC Y CIAS, 5.A. DE C.V. Customar's Order ltem [ Orden Gllente - ftem: Customer s Reference / Ret, del Gliante: Manufacturer’s Waorks Order N° / Confirmacién de Venta:
NIA NiA 199070/01

Manufacturing Process / Procese de Manufactura: Product Type / Tipo de Producte: Surface / Superficie:

SEANMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

APl SPEC 5L,0CTOBER 1, 2007

|Standard or Specification / Normas o Especificaciones:

Steel Grade / Grado de acero:
BiX42-L245/L.290 PSL1

Ends !/ Extremos:
NORMAIL BEVEL
BISELADO NORMAL

[Dimensions / Dimensicnes:
12.750 X 0.406 INCH
323.9 X 10.3 MM

Schedule / Cédula;
040

Length / Longitud:
19.69 /2133 FT
6.00 / 6.50 MTS

Quantity / Cantidad: 6 PesiPz
123.491 FT
37.640 MTS

6737.332 LB
3056.000 KG

Nominal Weight / Pesc Nominal:
53.57 LB/FT
79.71 KGIM

Supplementary Information
Informacion Suplementaria

Tamsa Feef. 402155

[Tamsa Ref: 402150

Heat N* Quantity Length Weight
Colada N° Cantidad Longitud Peso
{Pieces) m {Tonsy

. 2975, 8 123.49 056,

[ Ave;ag'e length per pipe

Nominal welght per:pipe.

*’Longitud premedic por fubo

Pesonominal portube ... |

[ T (m)

OB o] (kg

20582 ~8.273

54.858 " - - 8119

Thls oerufcate i zssueﬁ by a computenzed sysiem and |1 is valld w:lh electronic signature. On:the ungmai cenlﬁcate the trade-malk green oolored
"Tendris" i stamped.. In case the owner of the. origiat r.amﬁr.ate ‘would release a copy of it, he inust attest its’ conformity to the original one takwng

. Este oertzﬁcado se emite mediante sistema oornpulanzado yes vahdado con firma electrénica.  El cemfcado orginal pasea imprase efloge

* - {Tenaris tolor verde. En caso de que e! posesdor del certificado’enitfagle una copia, debera garantizar: & conforrnldld cen el original haciéndose

upon hlrnself the rsspunmblhty for any unlawful or rot allowed Uss;" Any alteration and.'or falsnﬂ:ahon wlII be sublemed [ lhe law.

8 rasponsable por cualguier use ilegal ¢ indebido. Cualqwer alteraaén yio fa!srﬁ::.amén estard suje!a a Ia iey

TFOROY




Tenaris

Tubos de Acero de México, 5.A.
Carret. México Veracruz Km 433.7
Delfino Valenzuela Tejeria, Veracr
C.P 21697 MEXICO

{52) 229 989 1700 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero:

13040144

2) 229 989 1600 f.
Page / Pagina: 2 ax

6/6

Date / Dia: June 16, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Qrder ltem / Orden Cliente - ltem: Customer’'s Reference / Ref. del Cliente:  [Manufacturer's Works Order N°® / Confirmacién de Venta:
N/A NIA 199070/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superdicie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADOQ EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Steel Grade / Grado de acero: Ends / Extremos:

IStandard or Specification / Normas o Especificaciones;

AP] S8PEC §L.,OCTOBER 1, 2007

B/X42-L245/L290 PSL1

NORMAL BEVEL
BISELADO NORMAL

1323.9 X 10.3 MM

6.00/6.50 MTS ‘ 37.640 MTS

{Dimensions / Dimensiones: - Schedule / Cédula: Length / Lengitud: Quantity / Cantidad: 6 Pcs/Pz Nominal Weight / Peso Nominat:
12.750 X 0.406 INCH - ]040 19.69 /2133 FT 123.491 FT 6737.332LB 53.57 LBIFT
’ 3056.000 KG 76.71 KGIM

This is 1o certify that the product described here has been manufactured, sampled, tested, and inspecled in accordance with
purchaser order requirements. This cetlificate is not a declaration cf origin nor may it be used as a declaration of origin.

INSPECTION COMPANY
COMPARIA DE INSPECCION

Company Name: N/A

CUSTOMER . THIRD PARTY TENARIS QUALJ

Por el presente cerificamos que &f matertal aqui descrito ha sido fabricado, muestreado, ensayado e inspeccionado de
acuerdo a los requisitos de su orden de compra. Este certificado no es, ni puede ser usade, como una declaracién de arigen.

-

Employee Name: N/A QUALITY CERTIFICATION DEPT.
DEFTO. DE CERTIFICACION DE CALIDAD

Teresa M. Castella Abraham’ -7 :

.
"'-|_ ,.:w.

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTC. DE CERTHFICACION DE CALIDAD

Rafael Gutlérrez de. Velasco Magallanes

This cert:ﬁcata ]s issuad by a computenzed systam and itis valrd with electronic signature. Onthe onglnal oemﬂcate the frads—mark green ca[nred
"Tenaris” Js stamped. In cage the owner.of the. ongtnal cerfifi cate would release a copy of fi, he must atlest its confnn'mty 1o the origina! one !akmu

TEste cerlrﬁcado se@ emits mediante sistema numpulanzado yes vahdado con firma electrénica. = EL camﬁcado ariginal posee impreso el [ago
L TEnans color vards. En caso de que el poseedor del; cemﬁcado entregue una copia, debera garanuzar la canform!dad can el criginal haciéndose
g rasponsable por cualquisr usa ilsgal ¢ indebido. Cualqwer ‘alteracién y.fu falsificacitn estara: smeta a Ia Iey :

upun himsalf the responsibility for any unlawiul or not ‘allgiwed Use.. Any alteration andror 1a!s}ﬁca!ion will be subjer.ted to 1he law.

~FOR031




